SPARE PARTS LIST

ITEM | QTY PART NO.

1 3 200246 PIPE .75" SCH 40 X 6.00"

2 3 A00458 HHCS 5/8-11X 8.50 GR 8 YZ

3 6 AQO461l WASHER LOCK 3/8" ASME ZINC PLATED

4 6 AQ0O0464 WASHER LOCK 3/4" ZINC PLATED

5 3 A00467 NUT HEX 5/8-11HVY GR 2H ZP A194

6 6 A00468 NUT HEX 3/4-10 HEAVY, GRADE 8, YZ

7 1 A00474 ZERK, GREASE 1/4 NPT STRAIGHT
* 8 2 A00486 CUP BEARING, TIMKEN
* 9 2 A00487 CONE BEARING, TIMKEN
* 10 1 A00488 NUT HEX LOCK TIMKEN AN-15
o011 1 A00489 WASHER LOCK TIMKEN W-15

12 1 AQ07845 HHCS 3/8-16 X 1.00 GR 8 YZ

13 3 A12991 WASHER LOCK 5/8 ASME ZINC PLATED

14 6 A17430 HHCS 3/4-10 X4.50 GR 8 YZ

15 3 A00190 ASSY, CLAMP CAP

*ITEMS NOT SHOWN. SEE BEARING MANUFACTURER FOR MAINTENANCE PRACTICES

LINE CLAMP INSERT




